

MSF MEDICINES 2022 BY THERAPEUTIC GROUP

You will find hereafter the medicines used by MSF sorted according to the WHO Therapeutic Groups classification

Section 1: Anaesthetics, preoperative medicines and medical gases

1.1. General anaesthetics and oxygen

1.1.1. Inhalation medicines

HALOTHANE, 250ml, bot.

ISOFLURANE, liquid, 250ml, bot.

1.1.2. Injectable medicines

KETAMINE hydrochloride, eq. 50mg/ml base, 5ml, amp.

PROPOFOL, 10mg/ml, 20ml, emulsion, amp.

THIOPENTAL sodium, 500mg, powder, vial
--

1.2. Local anaesthetics

LIDOCAINE, 2%, jelly, sterile, tube

ARTICAINE 4%/ EPINEPHRINE 1/100 000, 1.7ml, dent.cartr.

BUPIVACAINE HCl, hyperbaric/spinal, eq.5mg/ml base, 4ml, amp
--

EPHEDRINE hydrochloride, 30mg/ml, 1ml, amp.

LEVOBUPIVACAINE hydrochloride eq. 5mg/ml base, 10ml, amp
--

LIDOCAINE 2%/ EPINEPHRINE 1/80 000, 1.8-2.2ml, cart.
--

LIDOCAINE hydrochloride, 1%, preservative-free, 10ml, amp

LIDOCAINE hydrochloride, 1%, preservative-free, 20ml, vial
--

PHENYLEPHRINE hydrochloride, eq. 0.05mg base/ml, 10ml amp.
--

1.3. Preoperative medication and sedation for short-term procedures

ATROPINE sulfate, 1mg/ml, 1ml, amp.

GLYCOPYRROLIUM bromide, 0.2mg/ml, 1ml, amp.

MIDAZOLAM, 5mg/ml, 10ml, amp

MIDAZOLAM, 1mg/ml, 5ml, amp

MORPHINE hydrochloride, 10mg/ml, 1ml, amp.
--

DIAZEPAM, 2mg, tab.

DIAZEPAM, 5mg, tab.

1.4. Medical gases

Section 2: Medicines for pain and palliative care

SUCROSE, 24% oral solution, 2ml, vial

2.1. Non-opioids and non-steroidal anti-inflammatory medicines (NSAIDs)

DICLOFENAC sodium, 25mg/ml, 3ml, amp.

PARACETAMOL (acetaminophen), 10mg/ml, 100ml, bot.

PARACETAMOL (acetaminophen),10mg/ml,100ml, flex.bag PVC free
--

PARACETAMOL (acetaminophen), 10mg/ml, 50ml, bot.
--

PARACETAMOL (acetaminophen),10mg/ml, 50ml, flex.bag PVC free
--

ACETYLSALICYLIC acid (aspirin), 300mg, tab.

ACETYLSALICYLIC acid (aspirin), 500mg, tab.

IBUPROFEN, 100mg/5ml, oral susp., 150ml, bot.

IBUPROFEN, 200mg, tab.

IBUPROFEN, 100mg/5ml, oral susp., 200ml, bot.

IBUPROFEN, 400mg, tab.

PARACETAMOL (acetaminophen), 120mg/5ml,oral susp.,100ml bot.
--

PARACETAMOL (acetaminophen), 100mg, tab.
--

PARACETAMOL (acetaminophen), 500mg, tab.
--

2.2. Opioid analgesics

FENTANYL citrate, eq. 0.05mg/ml base, 2ml, amp.
MORPHINE hydrochloride, 10mg/ml, 1ml, amp.
TRAMADOL hydrochloride, 50mg/ml, 2ml, amp.
CODEINE phosphate, 30mg, tab.
MORPHINE sulfate, 10mg, prolonged-release caps.
MORPHINE sulfate, 10mg/5ml, oral sol., 100ml, bot.
MORPHINE sulfate, 10mg, immediate-release breakable tab.
MORPHINE sulfate, 10mg, prolonged-release tab.
MORPHINE sulfate, 30mg, prolonged-release caps.
MORPHINE sulfate, 30mg, prolonged-release, tab.
OXYCODONE hydrochloride, 1mg/ml, oral sol., 250ml, bot
OXYCODONE hydrochloride, 5mg, prolonged-release tab.
TRAMADOL hydrochloride, 100mg/ml/40 drops, 10ml, bot.
TRAMADOL hydrochloride, 50mg, caps.

2.3. Medicines for other common symptoms in palliative care

DEXAMETHASONE phosphate, 4mg/ml, 1ml, amp.
DIAZEPAM, 5mg/ml, 2ml, amp.
HALOPERIDOL, 5mg/ml, 1ml, amp.
HYOSCINE BUTYLBROMIDE (scopolamine butylbrom) 20mg/1ml, amp.
METOCLOPRAMIDE hydrochloride, 5mg/ml, 2ml, amp.
MIDAZOLAM, 5mg/ml, 10ml, amp
MIDAZOLAM, 1mg/ml, 5ml, amp
ONDANSETRON hydrochloride, eq. 2mg/ml base, 2ml, amp.
AMITRIPTYLINE hydrochloride, 25mg, tab.
DEXAMETHASONE, 2mg, tab.
DEXAMETHASONE, 4mg, tab.
DIAZEPAM, 2mg, tab.
DIAZEPAM, 5mg, tab.
FLUOXETINE hydrochloride, eq. 20mg base, caps.
HALOPERIDOL 0.5mg, tab.
HALOPERIDOL, 2mg/ml, oral sol., 100ml, bot.w/measuring dev.
HALOPERIDOL, 5mg, tab.
LACTULOSE, min. 3.1g/5ml, oral sol., bot.
LOPERAMIDE hydrochloride, 2mg, caps.
LOPERAMIDE hydrochloride, 2mg, tab.
METOCLOPRAMIDE hydrochloride anhydrous, 10mg, tab.
ONDANSETRON HCl, eq. 4mg/5ml base, oral sol., 50ml, bot.
ONDANSETRON hydrochloride, eq. 4mg base, tab.
ONDANSETRON hydrochloride, eq. 8mg base, tab.

Section 3: Antiallergics and medicines used in anaphylaxis

DEXAMETHASONE phosphate, 4mg/ml, 1ml, amp.
EPINEPHRINE (adrenaline) tartrate, eq.1mg/ml base,1ml amp IM
EPINEPHRINE (adrenaline) tartrate,eq. 1mg/ml base,1ml amp IV
HYDROCORTISONE sodium succinate, eq.100mg base, powder, vial
NOREPINEPHRINE (noradrenaline) tartrate, eq.1mg/ml base, 4ml
LORATADINE, 5mg/5ml, oral sol., 100ml, bot.
LORATADINE, 10mg, tab.
PREDNISOLONE, 5mg, tab.
PREDNISOLONE, 5mg, soluble tab.
PROMETHAZINE hydrochloride, eq. 25mg base, tab.

Section 4: Antidotes and other substances used in poisonings

4.1. Non-specific

CHARCOAL ACTIVATED, granules for oral susp., 50g, bot.
--

4.2. Specifics

N-ACETYLCYSTEINE, 200mg/ml, 10ml, amp.
--

ATROPINE sulfate, 1mg/ml, 1ml, amp.

CALCIUM GLUCONATE, 100mg/ml, 10ml, amp.

FLUMAZENIL, 0.1mg/ml, 10ml, amp.

FOMEPIZOLE sulfate, 5mg/ml, 20ml, amp

LIPID emulsion, 20%, 250ml, flex. bag, PVC free

NALOXONE hydrochloride, 0.4mg/ml, 1ml, amp.

Section 5: Anticonvulsants / antiepileptics

DIAZEPAM, 5mg/ml, 2ml, amp.

LEVETIRACETAM, 100mg/ml, 5ml, vial

MAGNESIUM sulfate, 0.5g/ml, 10ml, amp.
--

MIDAZOLAM, 1mg/ml, 5ml, amp

PHENOBARBITAL sodium, 200mg/ml, 1ml, amp.

PHENYTOIN sodium, 50mg/ml, 5ml, amp.

PHENYTOIN sodium, 50mg/ml, 5ml, vial

VALPROATE SODIUM , 100mg/ml, 4ml amp.

CARBAMAZEPINE, 200mg, tab.

GABAPENTIN, 100mg caps.

GABAPENTIN, 300mg caps.

GABAPENTIN, 400mg, caps.

LEVETIRACETAM, 500mg/5ml, oral sol., 300ml bot.

LEVETIRACETAM, 1g, tab.

LEVETIRACETAM, 250mg, tab.

LEVETIRACETAM, 500mg, tab.

LEVETIRACETAM, 750mg, tab.

PHENOBARBITAL, 50mg, tab.

PHENOBARBITAL, 60mg, tab.

PHENYTOIN sodium, 100mg, tab.

VALPROATE SODIUM, 200mg/5ml, 300ml, bot.
--

VALPROATE SODIUM, 200mg, gastro-resistant tab.
--

VALPROATE SODIUM, 500mg, gastro-resistant tab.
--

Section 6: Anti-infective medicines

6.1. Anthelminthics

6.1.1. Intestinal anthelminthics

ALBENDAZOLE, 400mg, tab.

IVERMECTIN, 3mg, tab.

MEBENDAZOLE, 100mg, tab.

PRAZIQUANTEL, 600mg, break. tab.

6.1.2. Antifilarials

ALBENDAZOLE, 400mg, tab.

DIETHYLCARBAMAZINE citrate, eq. 100mg base, break. tab.

IVERMECTIN, 3mg, tab.

6.1.3. Antischistosomes and antitrepatode medicines

PRAZIQUANTEL, 600mg, break. tab.

TRICLABENDAZOLE, 250mg, tab.

6.2. Antibacterials

STREPTOMYCIN sulfate, eq. 1g base, powder, vial

FUSIDATE sodium, 250mg, tab.

6.2.1. Access group antibiotics

AMIKACIN sulfate, eq. 250mg/ml base, 2ml, amp.

AMIKACIN sulfate, eq. 250mg/ml base, 2ml, vial

AMOXICILLIN 1g / CLAVULANIC acid 200mg, powder

AMPICILLIN, 1g, powder, vial

AMPICILLIN, 500mg, powder, vial

CEFAZOLIN, 1g, (IV), powder, vial

CHLORAMPHENICOL, 1g powder, vial

CLINDAMYCIN phosphate, eq. 150mg base/ml, 2ml, amp.

CLOXACILLIN sodium, eq. 500mg base, powder, vial IV

COTRIMOXAZOLE, 80mg/16mg/ml, 5ml for infusion, amp.

GENTAMICIN sulfate, eq. 10mg/ml base, 1ml, amp.

GENTAMICIN sulfate, eq. 40mg/ml base, 2ml, amp.

METRONIDAZOLE, 5mg/ml, 100ml, bag/bottle PVC free

BENZATHINE BENZYL PENICILLIN, 1.2 MIU, powder, vial+ solvent

BENZATHINE BENZYL PENICILLIN, 2.4 MIU, powder, vial + solvent

BENZYL PENICILLIN (peni G, crystal peni), 1 MIU, powder, vial

BENZYL PENICILLIN (peni G, crystal peni), 5 MIU, powder, vial

PROCAINE BENZYL PENICILLIN, 1.2 MIU, powder, vial + solvent

PROCAINE BENZYL PENICILLIN, 0.6 MIU, powder, vial + solvent

AMOXICILLIN 500mg / CLAV.ac. 62.5mg/5ml, powder oral susp 60ml

AMOXICILLIN 200mg / CLAVULANIC acid, 28.5mg, disp. tab.

AMOXICILLIN 400mg / CLAV.ac. 57mg/5ml, powd.oral susp. 70ml

AMOXICILLIN 500mg / CLAVULANIC acid, 62.5 mg, tab.

AMOXICILLIN 500mg / CLAVULANIC acid 125mg, tab.

AMOXICILLIN 875mg / CLAVULANIC acid 125mg, tab.

AMOXICILLIN, 125mg/5ml, powder oral susp., 100ml, bot.

AMOXICILLIN, 250mg, caps.

AMOXICILLIN, 250mg, dispersible and breakable tab.

AMOXICILLIN, 500mg, caps.

AMOXICILLIN, 500mg, tab.

CEFALEXIN, 125mg/5ml, granules oral susp., 100ml, bot.

CEFALEXIN, 250mg, caps.

CLINDAMYCIN hydrochloride, eq. 150mg base, caps.

CLINDAMYCIN hydrochloride, eq. 300mg base, caps.

CLOXACILLIN sodium, eq. 250mg base, caps.

CLOXACILLIN sodium, eq. 500mg base, caps.

COTRIMOXAZOLE, 100mg/ 20mg, disp. tab.

COTRIMOXAZOLE, 400mg/ 80mg, tab.

COTRIMOXAZOLE, 800mg/ 160mg, tab.

DOXYCYCLINE salt, eq. 100mg base, tab.

METRONIDAZOLE benzoate, eq. 200mg/5ml base, oral susp, 100-120ml

METRONIDAZOLE, 250mg, tab.

METRONIDAZOLE, 500mg, tab.

NITROFURANTOIN, 100mg, caps.

PHENOXYMETHYLPENICILLIN, 125mg/5ml, powd.oral sol, 100ml, bot

PHENOXYMETHYLPENICILLIN, 250mg, tab.

6.2.2. Watch group antibiotics

CEFTRIAXONE sodium, eq. 1g base, powder, vial + lidocaine IM

CEFTRIAXONE sodium, eq. 250mg base, powd, vial+ lidocaine IM

CEFOTAXIME sodium, eq. 500mg base, vial

CEFTRIAXONE sodium, eq. 1g base, powder, vial

CEFTRIAXONE sodium, eq. 250mg base, powder, vial

CIPROFLOXACIN salt, eq. 2mg/ml base,100ml, bag/bot PVC free
ERYTHROMYCIN lactobionate, eq. to 1g base, powder, vial
IMIPENEM 500mg/ CILASTATIN sodium 500mg, powder, vial
MEROPENEM, 500mg, powder, vial
AZITHROMYCIN, 250mg, tab.
AZITHROMYCIN, 200mg/5ml, powder oral susp., 30ml, bot.
AZITHROMYCIN, 500mg, tab
CEFIXIME, 100mg/5ml, powder for oral susp., 60 ml, bot.
CEFIXIME, 200 mg, tab.
CIPROFLOXACIN, 250mg/5ml, gran.+ solvent oral susp
CIPROFLOXACIN hydrochloride, eq. 250mg base, tab.
CIPROFLOXACIN hydrochloride, eq. 500mg base, tab.
CLARITHROMYCIN, 500mg, tab.
ERYTHROMYCIN ethylsucc. 125mg/5ml,powder oral susp.100ml,bot
ERYTHROMYCIN stearate, eq. 250mg base, tab.
ERYTHROMYCIN stearate, eq. 500mg base, tab.
TINIDAZOLE, 500mg, tab.

6.2.3. Reserve group antibiotics

LINEZOLID, 2mg/ml, 300ml, flex. bag PVC free
FOSFOMYCIN trometamol, eq. 3g base, sachet
LINEZOLID, 100mg/5ml, granules for oral susp., 150ml, bot.
LINEZOLID, 150mg, disp. tab., blister
LINEZOLID, 600mg, tab.
LINEZOLID, 600mg, breakable tab., blister

6.2.4. Antileprosy medicines

CLOFAZIMINE, 100mg, soft caps.
CLOFAZIMINE, 100mg, tab.
CLOFAZIMINE, 50mg, soft caps.
CLOFAZIMINE, 50mg, tab.
DAPSONE, 100mg, tab.
DAPSONE, 25mg, tab.
DAPSONE, 50mg, tab.
RIFAMPICIN (R), 150mg, caps. blister
RIFAMPICIN (R), 300mg, caps. blister

6.2.5. Antituberculosis medicines

IMIPENEM 500mg/ CILASTATIN sodium 500mg, powder, vial
LINEZOLID, 2mg/ml, 300ml, flex. bag PVC free
MEROPENEM, 500mg, powder, vial
RIFAMPICIN (R), 600mg, powder, vial + solvent
STREPTOMYCIN sulfate, eq. 1g base, powder, vial
BEDAQUILINE, 100mg, tab.
BEDAQUILINE, 20mg, tab.
CLOFAZIMINE, 100mg, soft caps.
CLOFAZIMINE, 100mg, tab.
CLOFAZIMINE, 50mg, soft caps.
CLOFAZIMINE, 50mg, tab.
CYCLOSERINE, 125mg, caps. blister
CYCLOSERINE, 250mg, caps. blister
DELAMANID, 25mg, disp. tab., blister
DELAMANID, 50mg, tab., blister
E 275mg / H 75mg / R 150mg, tab., blister
E 275mg / H 75mg / Z 400mg / R 150mg, tab., blister
ETHAMBUTOL hydrochloride (E), eq. 100mg base, tab. blister
ETHAMBUTOL hydrochloride (E), eq.100mg base,disp.tab.blister
ETHAMBUTOL hydrochloride (E), eq. 400 mg base, tab. blister
ETHAMBUTOL hydrochloride (E), eq. 50mg base,disp.tab.blister

MEDICINES BY THERAPEUTIC GROUP

ETHIONAMIDE, 125mg, tab., blister
ETHIONAMIDE, 125mg, disp. tab., blister
ETHIONAMIDE, 250mg, tab., blister
INH 300mg/ PYRIDOXINE 25mg/ SMX 800mg / TMP 160mg, tab.
H 50mg / R 75mg, disp. tab., blister
H 75mg / R 150mg, tab., blister
ISONIAZID 300mg / RIFAPENTINE, 300mg, tab., blister
H 50mg / Z 150mg / R 75mg, disp. tab., blister
ISONIAZID (H), 100mg, breakable tab., blister
ISONIAZID (H), 100mg, disp. tab., blister
ISONIAZID (H), 300mg, tab., blister
ISONIAZID (H), 50mg, disp. tab., blister
LEVOFLOXACIN, 100mg, disp. tab., blister
LEVOFLOXACIN, 250mg, tab., blister
LEVOFLOXACIN, 500mg, tab., blister
LINEZOLID, 100mg/5ml, granules for oral susp., 150ml, bot.
LINEZOLID, 150mg, disp. tab., blister
LINEZOLID, 600mg, tab.
LINEZOLID, 600mg, breakable tab., blister
MOXIFLOXACIN hydrochloride, eq.100mg base, disp.tab. blister
MOXIFLOXACIN hydrochloride, eq 400mg base, tab. blister
PARA-AMINOSALICYLATE sodium, 5.52g, powder oral sol., sach.
PRETOMANID, 200mg, tab.
PROTHIONAMIDE, 250mg, tab., blister
PYRAZINAMIDE (Z), 150mg, disp. tab., blister
PYRAZINAMIDE (Z), 150mg, disp. tab., bulk
PYRAZINAMIDE (Z), 400mg, tab., blister
RIFAMPICIN (R), 150mg, caps. blister
RIFAMPICIN (R), 300mg, caps. blister
RIFABUTIN, 150mg, caps.
RIFAPENTINE, 150mg, tab., blister

6.3. Antifungal medicines

CLOTRIMAZOLE, 500mg, vaginal tab. + applicator
AMPHOTERICIN B conventional, 50mg, powder, vial
AMPHOTERICIN B liposomal complex, 50mg, powder, vial
FLUCONAZOLE, 2mg/ml, 100ml, bag/bottle PVC free
FLUCONAZOLE, 100mg, caps.
FLUCONAZOLE, 50mg/5ml, powder oral susp., bot.
FLUCONAZOLE, 200mg, caps.
FLUCONAZOLE, 50mg, caps.
FLUCYTOSINE, 500mg, tab.
GRISEOFULVIN, 125mg, tab.
GRISEOFULVIN, 500mg, tab.
ITRACONAZOLE, 100mg, caps.
MICONAZOLE, 2%, oral gel, 40g, tube
MICONAZOLE, 2%, oral gel, 80g, tube
NYSTATIN, 100,000 IU/ml, oral susp. + graduated dropper

6.4. Antiviral medicines

6.4.1. Antiherpes medicines

ACICLOVIR sodium, eq. 250mg base, powder, vial
ACICLOVIR, 200mg, tab.
ACICLOVIR, 800mg, tab.

6.4.2. Antiretrovirals

6.4.2.1. Nucleoside / nucleotide reverse transcriptase inhibitors

LAMIVUDINE (3TC), 50mg/5ml, oral sol., 100ml, bot.
--

LAMIVUDINE (3TC), 150mg, tab.
LAMIVUDINE (3TC), 50mg/5ml, oral sol., 240ml, bot.
TENOFOVIR DISOPROXIL fumarate 300mg, eq. 245mg base, tab.
ZIDOVUDINE (AZT), 50mg/5ml, oral sol., 100ml bot.
ZIDOVUDINE (AZT), 50mg/5ml, oral sol., 240ml, bot.
ZIDOVUDINE (AZT), 300mg, tab.
6.4.2.2. Non-nucleoside reverse transcriptase inhibitors
EFAVIRENZ (EFV), 200mg, caps.
EFAVIRENZ (EFV), 200mg, break. tab.
EFAVIRENZ (EFV), 600mg, tab.
ETRAVIRINE (ETV), 100mg, tab.
NEVIRAPINE (NVP), 50mg/5ml, oral susp., 100ml, bot.
NEVIRAPINE (NVP), 50mg/5ml, oral susp., 240ml, bot.
6.4.2.3. Protease inhibitors
ATAZANAVIR sulfate (ATV), 200mg, caps.
ATV 300mg / r 100mg, tab.
DARUNAVIR (DRV), 150mg, tab.
DARUNAVIR (DRV), 400mg, tab.
DARUNAVIR (DRV), 600mg, tab.
DARUNAVIR (DRV), 75mg, tab.
DRV eq. 400mg base / r 50mg, tab.
LPV 40mg / r 10mg, granules, sachet
LPV 100mg / r 25mg, tab.
RITONAVIR (r), 100mg, tab.
RITONAVIR (r), 25mg, tab.
6.4.2.4. Integrase inhibitors
DOLUTEGRAVIR sodium (DTG), eq. 10mg base, disp. tab.
DOLUTEGRAVIR sodium (DTG), eq. 50mg base, tab.
RALTEGRAVIR potassium (RAL), eq. 100mg base, chew. tab.
RALTEGRAVIR potassium (RAL), eq. 25mg base, chew. tab.
RALTEGRAVIR potassium (RAL), eq. 400mg base, tab.
6.4.2.5. Medicines for prevention of HIV-related opportunistic infections
INH 300mg/ PYRIDOXINE 25mg/ SMX 800mg / TMP 160mg, tab.
6.4.2.6. Antiretroviral fixed-dose combinations
ABC 600mg / 3TC 300mg, tab.
ABC 120 mg / 3TC 60 mg, disp. breakable tab.
TDF 300mg / FTC 200mg / EFV 600mg, tab.
TDF 300mg / FTC 200mg, tab.
TDF 300mg / 3TC 300mg, tab.
TDF 300mg / 3TC 300mg / DTG 50mg, tab.
TDF 300mg / 3TC 300mg / DTG 50mg, tab., for PEP
TDF 300mg / 3TC 300mg / EFV 600mg, tab.
TDF 300mg / 3TC 300mg / EFV 400mg, tab.
AZT 60mg / 3TC 30mg , disp. tab.
AZT 300mg / 3TC 150mg, tab.
6.4.3. Other antivirals
GANCICLOVIR sodium, eq. 500mg base, powder, vial fr infusion
RIBAVIRIN, 100mg/ml, 1ml, amp.
OSELTAMIVIR phosphate, eq. 75mg base, caps.
RIBAVIRIN, 200mg/5ml, oral sol., 100ml, bot.
RIBAVIRIN, 200mg, tab.
RIBAVIRIN, 400mg, tab.
VALGANCICLOVIR hydrochloride, eq. 450mg base, tab.
6.4.4. Antihepatitis medicines
6.4.4.1. Medicines for hepatitis B
6.4.4.1.1. Nucleoside/Nucleotide reverse transcriptase inhibitors
TENOFOVIR DISOPROXIL fumarate 300mg, eq. 245mg base, tab.

6.4.4.2. Medicines for hepatitis C

6.4.4.2.1. Pangenotypic direct-acting antiviral combinations

DACLATASVIR dihydrochloride (DCV), eq. 60mg base, break.tab.

DACLATASVIR dihydrochl. eq.60mg base/ SOFOSBUVIR 400mg, tab.

SOFOSBUVIR (SOF) 400mg / VELPATASVIR (VEL) 100mg, tab.

6.4.4.2.2. Non-pangenotypic direct-acting antiviral combinations

6.4.4.2.3. Other antivirals for hepatitis C

RIBAVIRIN, 200mg/5ml, oral sol., 100ml, bot.

RIBAVIRIN, 200mg, tab.

RIBAVIRIN, 400mg, tab.

6.5. Antiprotozoal medicines

6.5.1. Antiamoebic and anti giardiasis medicines

METRONIDAZOLE, 5mg/ml, 100ml, bag/bottle PVC free

METRONIDAZOLE benzoate,eq.200mg/5ml base,oral susp,100-120ml

METRONIDAZOLE, 250mg, tab.

METRONIDAZOLE, 500mg, tab.

TINIDAZOLE, 500mg, tab.

6.5.2. Antileishmaniasis medicines

AMPHOTERICIN B conventional, 50mg, powder, vial

AMPHOTERICIN B liposomal complex, 50mg, powder, vial

MEGLUMINE ANTIMONIATE, pentaval. antimony 81 mg/ml, 5ml, amp

PAROMOMYCIN sulfate, eq. 375mg/ml base, 2ml, amp

SODIUM STIBOGLUCONATE, pentaval.antimony 100mg/ml, 30ml vial

MILTEFOSINE, 10mg, caps.

MILTEFOSINE, 50mg, caps.

6.5.3. Antimalarial medicines

6.5.3.1. For curative treatment

ARTESUNATE, 100mg, rectal caps.

ARTESUNATE 60mg, powder,vial +NaHCO3 5% 1ml +NaCl 0.9% 5ml

AL 20/120mg, blister of 6 disp. tab., 5-14 kg

AL 20/120mg, blister of 12 disp. tab., 15-24 kg

AL 20/120mg, blister of 18 tab., 25-34 kg

AL 20/120mg, blister of 24 tab., >35 kg

AL 80/480 mg, blister of 6 tab., >35 kg

AS 25mg / AQ eq. 67.5mg base, blister of 3 tab, 4.5-8 kg

AS 50 mg / AQ eq. 135mg base, blister of 3 tab, 9-17 kg

AS 100mg / AQ eq. 270mg base, blister of 3 tab, 18-35 kg

AS 100mg / AQ eq. 270mg base, blister of 6 tab., >36 kg

CHLOROQUINE, 155mg base, (250mg phosphate), tab.

DHA 20mg / PPQ 160mg, blister of 3 tab., 5-12 kg

DHA 40mg / PPQ 320mg, blister of 3 tab., 13-23 kg

DHA 40mg / PPQ 320mg, blister of 6 tab., 24-34 kg

DHA 40mg / PPQ 320mg, blister of 9 tab., 35-74 kg

DHA 40mg / PPQ 320mg, blister of 12 tab., 75-100 kg

MEFLOQUINE hydrochloride, eq. 250mg base, tab.

PRIMAQUINE diphosphate, eq. 15mg base, tab.

PRIMAQUINE diphosphate, eq. 7.5mg base, tab.

QUININE sulfate, 300mg, tab.

SULFADOXINE, 250mg / PYRIMETHAMINE, 12.5mg, disp. tab.

SULFADOXINE, 500mg / PYRIMETHAMINE, 25mg, tab.

6.5.3.2. For prophylaxis

ATOVAQUONE 62.5mg/ PROGUANIL HCl 25mg, tab., 11-40kg

ATOVAQUONE 250mg / PROGUANIL HCl 100mg, tab., >40 kg

MEFLOQUINE hydrochloride, eq. 250mg base, tab.

SP 1x250/12.5mg+ AQ 3xeq.75-76.5mg base,cobl.disp.tb,4.5-8kg

SP 1x500/25mg + AQ 3x eq.150-153mg base,cobl.disp.tab,9-17kg

SULFADOXINE, 250mg / PYRIMETHAMINE, 12.5mg, disp. tab.

SULFADOXINE, 500mg / PYRIMETHAMINE, 25mg, tab.

6.5.4. Antipneumocystosis and antitoxoplasmosis medicines

COTRIMOXAZOLE, 80mg/16mg/ml, 5ml for infusion, amp.

PENTAMIDINE isetionate, 300mg, powder, vial

COTRIMOXAZOLE, 100mg/ 20mg, disp. tab.

COTRIMOXAZOLE, 400mg/ 80mg, tab.

COTRIMOXAZOLE, 800mg/ 160mg, tab.

DAPSONE, 100mg, tab.

DAPSONE, 25mg, tab.

DAPSONE, 50mg, tab.

PYRIMETHAMINE, 25mg, tab.

SULFADIAZINE, 500mg, tab.

6.5.5. Antitrypanosomal medicines

6.5.5.1. African trypanosomiasis

EFLORNITHINE hydrochloride, eq. 200mg/ml base, 100ml, vial

MELARSOPROL, 36mg/ml, 5ml, amp.

PENTAMIDINE isetionate, 300mg, powder, vial

FEXINIDAZOLE, 600mg, wallet of 24 tabs. , >35 kg

FEXINIDAZOLE, 600mg, wallet of 14 tabs., 20-34 kg

NIFURTIMOX, 120mg, tab.

6.5.5.2. American trypanosomiasis

NIFURTIMOX, 120mg, tab.

6.6. Medicines for ectoparasitic infections

IVERMECTIN, 3mg, tab.

6.7. Insect repellents

D.E.E.T., anti-mosquito repellent lotion, 30%

Section 7: Antimigraine medicines

7.1. For treatment of acute attack

ACETYLSALICYLIC acid (aspirin), 300mg, tab.

ACETYLSALICYLIC acid (aspirin), 500mg, tab.

IBUPROFEN, 200mg, tab.

IBUPROFEN, 400mg, tab.

PARACETAMOL (acetaminophen), 120mg/5ml,oral susp.,100ml bot.

PARACETAMOL (acetaminophen), 500mg, tab.

7.2. For prophylaxis

Section 8: Immunomodulators and antineoplastics

8.1. Immunomodulators for non-malignant disease

8.2. Antineoplastics and supportive medicines

8.2.1. Cytotoxic medicines

BLEOMYCIN sulfate, eq 15.000 IU base, powder, vial

DOXORUBICIN HCl, pegylated liposomal, 2mg/ml, 10ml vial

DOXORUBICIN HCl, pegylated liposomal, 2mg/ml, 25ml vial

VINCRISTINE sulfate, 1mg/ml, 1ml, vial

VINCRISTINE sulfate, 1mg/ml, 2ml, vial

8.2.2. Targeted therapies

8.2.3. Immunomodulators

8.2.5. Supportive medicines

8.2.4. Hormones and antihormones

DEXAMETHASONE phosphate, 4mg/ml, 1ml, amp.
HYDROCORTISONE sodium succinate, eq.100mg base, powder, vial
PREDNISOLONE, 5mg, tab.
PREDNISOLONE, 5mg, soluble tab.

Section 9: Antiparkinsonism medicines

TRIHENYDROXYPHENIDYL hydrochloride, 2mg/ml, 5ml, amp.
BIPERIDEN hydrochloride, 2mg, tab
LEVODOPA 250mg / CARBIDOPA 25mg, tab.
TRIHENYDROXYPHENIDYL hydrochloride, 2mg, tab.

Section 10: Medicines affecting the blood

CALCIUM FOLINATE, eq. 15mg, folic acid, tab.
--

10.1. Antianaemia medicines

EPOETIN ALFA, 10 000 IU/ml, 1ml, graduated syringe
FERROUS salt eq. 60mg iron / FOLIC acid 0.4mg, tab
FERROUS salt, eq. iron 45mg/5ml, syrup, 200ml, bot.
FERROUS salt, eq. +/- 65mg iron, tab.
FERROUS salt, eq. iron 45mg/5ml, syrup, 300ml, bot.
FOLIC acid, 5mg, tab.

10.2. Medicines affecting coagulation

ENOXAPARIN sodium, 10,000IU/1ml, syringe
ENOXAPARIN sodium, 2,000IU/0.2 ml, syringe
ENOXAPARIN sodium, 4,000 IU/0.4ml, syringe
ENOXAPARIN sodium, 6,000IU/0.6ml, syringe
HEPARIN SODIUM, 5 000 IU/ml, 5ml, amp.
PHYTOMENADIONE (vitamin K1), 10mg/ml (2mg/0.2ml), 0.2ml amp.
PROTAMINE sulfate, 10mg/ml, 5ml, amp.
TRANEXAMIC acid, 100mg/ml, 5ml amp.
PHYTOMENADIONE (vitamin K1), 10mg/ml, 1ml, amp.
TRANEXAMIC acid, 500mg tab

10.3. Other medicines for haemoglobinopathies

DEFEROXAMINE (desferrioxamine) mesilate, 500mg, powder, vial
DEFERIPRONE, 500mg, tab.
DEFERASIROX, 125mg, disp. tab.
DEFERASIROX, 250mg, disp. tab.
DEFERASIROX, 500mg, disp. tab.
HYDROXYCARBAMIDE, 100mg, tab.
HYDROXYCARBAMIDE, 500mg, caps.

Section 11: Blood products of human origin and plasma substitutes

11.1. Blood and blood components

11.2. Plasma-derived medicines

11.2.1. Human immunoglobulins

IMMUNOGLOBULIN HUMAN anti-D, 300µg, syringe
IMMUNOGLOBULIN HUMAN anti-D, 300µg, powder + diluent, vial
IMMUNOGLOBULIN HUMAN ANTIRABIES, 300IU/ml, 1ml, vial
IMMUNOGLOBULIN HUMAN ANTIRABIES, 300IU/ml, 5ml, vial
IMMUNOGLOBULIN HUMAN ANTITETANUS, 250IU/ml, syr.

11.2.2. Blood coagulation factors

11.3. Plasma substitutes

Section 12: Cardiovascular medicines

12.1. Antianginal medicines

DILTIAZEM hydrochloride, 25mg, powder, vial
ISOSORBIDE DINITRATE, 1mg/ml, 10ml, amp.
BISOPROLOL fumarate, 10mg, break.tab. in 1/4
BISOPROLOL fumarate, 2.5mg, break. tab.
GLYCERYL TRINITRATE, 0.5mg, sublingual tab.
ISOSORBIDE DINITRATE, 5mg, sublingual tab.
VERAPAMIL hydrochloride, 40mg, tab.

12.2. Antiarrhythmic medicines

AMIODARONE hydrochloride, 50mg/ml, 3ml, amp.
DIGOXIN, 0.25mg/ml, 2ml, amp.
DILTIAZEM hydrochloride, 25mg, powder, vial
EPINEPHRINE (adrenaline) tartrate, eq.1mg/ml base,1ml amp IM
EPINEPHRINE (adrenaline) tartrate,eq. 1mg/ml base,1ml amp IV
LIDOCAINE hydrochloride, 1%, preservative-free, 20ml, vial
NOREPINEPHRINE (noradrenaline) tartrate, eq.1mg/ml base, 4ml
VERAPAMIL hydrochloride, 2.5mg/ml, 2ml, amp.
BISOPROLOL fumarate, 10mg, break.tab. in 1/4
BISOPROLOL fumarate, 2.5mg, break. tab.
DIGOXIN, 0.25mg, tab.
VERAPAMIL hydrochloride, 40mg, tab.

12.3. Antihypertensive medicines

HYDRALAZINE hydrochloride, 20mg, powder, amp.
LABETALOL hydrochloride, 5mg/ml, 20ml amp.
NICARDIPINE hydrochloride, 1mg/ml, 10ml, amp.
AMLODIPINE, 5mg, tab.
BISOPROLOL fumarate, 10mg, break.tab. in 1/4
BISOPROLOL fumarate, 2.5mg, break. tab.
ENALAPRIL maleate, 20mg, tab.
ENALAPRIL maleate, 5mg, tab.
HYDROCHLOROTHIAZIDE, 12.5mg, tab.
HYDROCHLOROTHIAZIDE, 25mg, tab.
LABETALOL hydrochloride, 100mg, tab.
LABETALOL hydrochloride, 200mg, tab.
METHYLDOPA, 250mg, tab.
TELMISARTAN 40mg / AMLODIPINE 5mg, tab.

12.4. Medicines used in heart failure

DIGOXIN, 0.25mg/ml, 2ml, amp.
DOPAMINE hydrochloride, 40mg/ml, 5ml, amp.
FUROSEMIDE, 10mg/ml, 2ml, amp.
BISOPROLOL fumarate, 10mg, break.tab. in 1/4
BISOPROLOL fumarate, 2.5mg, break. tab.
CARVEDILOL, 3.125mg, breakable tab.
CARVEDILOL, 6.25mg, breakable tab.
DIGOXIN, 0.25mg, tab.
ENALAPRIL maleate, 20mg, tab.
ENALAPRIL maleate, 5mg, tab.
FUROSEMIDE, 20mg, tab.
FUROSEMIDE, 40mg, tab.
HYDROCHLOROTHIAZIDE, 12.5mg, tab.
HYDROCHLOROTHIAZIDE, 25mg, tab.

12.5. Antithrombotic medicines

12.5.1. Anti-platelet medicines

ACETYLSALICYLIC acid (aspirin), 75mg, gastro-resistant tab.

CLOPIDOGREL 75mg, tab.

12.5.2. Thrombolytic medicines

12.6. Lipid-lowering agents

ATORVASTATIN calcium, eq. 10mg base, tab.

ATORVASTATIN calcium, eq. 20mg base, tab.

ATORVASTATIN calcium, eq. 40mg base, tab.

Section 13: Dermatological medicines (topical)

ZINC OXIDE, 10%, ointment, 100g, tube

13.1. Antifungal medicines

BENZOIC ACID 6% / SALICYLIC ACID 3%, ointment, 40g, tube

MICONAZOLE nitrate, 2%, cream, 30g, tube

13.2. Anti-infective medicines

MUPIROCIN 2%, ointment, 15g, tube

SULFADIAZINE SILVER, 1%, cream, 50g, tube

SULFADIAZINE SILVER, 1%, cream, 500g, jar

13.3. Anti-inflammatory and antipruritic medicines

ANTHAEMORROID, ointment, 25-30g, tube

CALAMINE, 15%, lotion, 500ml, bot.

HYDROCORTISONE (acetate or base), 1%, cream, 10-15g, tube

HYDROCORTISONE (acetate or base), 1%, ointment, 15-20g, tube

ANTIPRURITIC CREAM, after mosquito bites, tube

13.4. Medicines affecting skin differentiation and proliferation

PODOPHYLLOTOXIN, 0.5%, solution, 3.5ml, + 30 applicator tips

SILVER NITRATE, 40%, pencil

13.5. Scabicides and pediculicides

BENZYL BENZOATE, 25%, lotion, 1l, bot.

DIMETICONE, 4%, cutaneous solution, 100- 160ml bot.

PERMETHRIN, 1%, lotion, bot.

PERMETHRIN, 5%, cream, tube

Section 14: Diagnostic agents

14.1. Ophthalmic medicines

FLUORESCEIN, 0.5%, eye drops, ster, 0.4ml, unidose, amp.

FLUORESCEIN, 2%, eye drops, sterile, 0.5ml, unidose, amp

TROPICAMIDE, 0.5%, eye drops, sterile, unidose, amp.

14.2. Radiocontrast media

Section 15: Disinfectants and antiseptics

15.1. Antiseptics

CHLORHEXIDINE digluconate 2%, aqueous solution, 100ml, bot.

CHLORHEXIDINE digluconate 0.2%, mouthwash, sol., 300ml, bot.

CHLORHEXIDINE digluconate 5%, solution, 1l, bot.

CHLORHEXIDINE digluconate 7.1%, gel, 20g tube

CHLORHEXIDINE digluconate 7.1%, gel, 3g sachet/tube

CHLORHEXIDINE 2%, 70% isopropyl alcohol, col.sol.,250ml,bot.

CHLORHEXIDINE 2%, 70% isopropyl alcohol, SWAB/WIPE
CHLORHEXIDINE digluconate 4%, soap, 500ml, bot.
POLYVIDONE IODINE, 10%, solution, 200ml, dropper bot.
POLYVIDONE IODINE, surgical scrub, 4%, 125ml, bot.
POLYVIDONE IODINE, surgical scrub, 7.5%, 500ml, bot.

15.2. Disinfectants

ALCOHOL-BASED HAND RUB, gel, 100ml, bot.
ALCOHOL-BASED HAND RUB, gel, 30-50ml, bot.
ALCOHOL-BASED HAND RUB, solution/gel, 500ml, bot.
DETERGENT/DISINFECTANT for MD, 5l tin + dosing pump
CHLORINE, 1 g (NaDCC / dichloroisocyan. sodium 1.67 g), tab.
DETERGENT/DISINFECTANT for surfaces, 1 l tin
DETERGENT/DISINFECTANT for surfaces, 2 l tin + dosing pump

Section 16: Diuretics

MANNITOL, 20%, 500ml, flex. bag, PVC free
MANNITOL, 20%, 500ml, semi-rigid bot., PVC free
FUROSEMIDE, 10mg/ml, 2ml, amp.
FUROSEMIDE, 20mg, tab.
FUROSEMIDE, 40mg, tab.
HYDROCHLOROTHIAZIDE, 12.5mg, tab.
HYDROCHLOROTHIAZIDE, 25mg, tab.
SPIRONOLACTONE, 25mg, tab.

Section 17: Gastrointestinal medicines

HYOSCINE BUTYLBROMIDE (scopolamine butylbromide), 10mg, tab

17.1. Antiulcer medicines

OMEPRAZOLE sodium, eq. 40mg base, powder, vial, fr infusion
ALUMINIUM hydroxide 400mg/ MAGNESIUM hydrox. 400mg, chew. tab.
OMEPRAZOLE, 10mg, gastro-resistant caps.
OMEPRAZOLE, 10mg, disp. gastro-resistant tab.
OMEPRAZOLE, 20mg, gastro-resistant caps.

17.2. Antiemetic medicines

DEXAMETHASONE phosphate, 4mg/ml, 1ml, amp.
METOCLOPRAMIDE hydrochloride, 5mg/ml, 2ml, amp.
ONDANSETRON hydrochloride, eq. 2mg/ml base, 2ml, amp.
PROMETHAZINE hydrochloride, eq. 25mg/ml base, 2ml, amp.
METOCLOPRAMIDE hydrochloride anhydrous, 10mg, tab.
ONDANSETRON HCl, eq. 4mg/5ml base, oral sol., 50ml, bot.
ONDANSETRON hydrochloride, eq. 4mg base, tab.
ONDANSETRON hydrochloride, eq. 8mg base, tab.
PROMETHAZINE hydrochloride, eq. 25mg base, tab.

17.3. Anti-inflammatory medicines

17.4. Laxatives

BISACODYL, 5mg, tab.
POLYETHYLENE GLYCOL, powder, sachet

17.5. Medicines used in diarrhoea

17.5.1. Oral rehydration

RESOMAL, rehydration acute complic. malnut., sach. 84g/2l
ORAL REHYDRATION SALTS (ORS) low osmol., sachet 20.5g/1l

17.5.2. Medicines for diarrhoea in children

ZINC sulfate, eq. to 20 mg zinc mineral, dispersible tab.

17.5.3. Antidiarrhoeal (symptomatic) medicines in adults

LOPERAMIDE hydrochloride, 2mg, caps.

LOPERAMIDE hydrochloride, 2mg, tab.

Section 18: Medicines for endocrine disorders

18.1. Adrenal hormones and synthetic substitutes

18.2. Androgens

18.3. Estrogens

18.4. Progestogens

MEDROXYPROGESTERONE acetate, 10mg, tab.

18.5. Medicines for diabetes

18.5.1. Insulins

INSULIN HUMAN, BIPHASIC 30-70 IU/ml, 10ml, vial L

INSULIN HUMAN, BIPHASIC 30-70 IU/ml, 10ml, vial N

INSULIN HUMAN, BIPHASIC 30-70 IU/ml, 10ml, vial S

INSULIN HUMAN, ISOPHANE (NPH) 100 UI/ml, 10ml, vial N

INSULIN HUMAN, ISOPHANE (NPH) 100 UI/ml, 10ml, vial S

INSULIN HUMAN, RAPID 100 IU/ml, 10ml, vial N

INSULIN HUMAN, RAPID 100 IU/ml, 10ml, vial S

18.5.2. Oral hypoglycaemic agents

GLIBENCLAMIDE, 5mg, breakable tab.

GLICLAZIDE, 80mg, breakable tab.

METFORMIN hydrochloride, 500mg, tab.

18.6. Medicines for hypoglycaemia

18.7. Thyroid hormones and antithyroid medicines

CARBIMAZOLE, 20mg, tab.

LEVOTHYROXINE sodium, 0.1mg, tab.

LEVOTHYROXINE sodium, 0.025mg, tab.

Section 19: Immunologicals

19.1. Diagnostic agents

TUBERCULIN, 5 TU/0.1ml, multidose, 1 dose, vial.

19.2. Sera and immunoglobulins

19.3. Vaccines

(vaccine BCG) DILUENT, 1 dose, multidose vial

VACCINE BCG, 1 dose, multidose vial

VACCINE CHOLERA, ORAL, monodose, 1.5ml, plastic tube

VACCINE DPT / HEPATITIS B / Hib, 1 dose, multidose vial

VACCINE Td (tetanus/diphtheria booster) 1 dose, multidose vial

VACCINE JAPANESE ENCEPHALITIS, monodose, 6µg/0.5ml syringe

VACCINE HEPATITIS A, 1 dose, adult, monodose, syringe

VACCINE HEPATITIS B, 1 adult dose, multidose vial

VACCINE HEPATITIS B, 1 adult dose, monodose, 1ml, vial

VACCINE HEPATITIS B, 1 child dose, monodose, 0.5ml, vial

VACCINE HEPATITIS B, 1 child dose, multidose vial

VACCINE HPV bivalent, monodose, 0.5ml, vial

VACCINE HPV quadrivalent, monodose, 0.5ml, vial
VACCINE MEASLES, 1 dose, multidose vial
VACCINE MENINGITIS CJ A+C+W135+Y, monod.+ dil.0.5ml (Menveo)
VACCINE MENINGOCOCCAL A CONJUGATE, 1-29years, 1dose,multid.v
VACCINE MENINGOCOCCAL A CONJ. 3-24months, 1dose, multid.vial
VACCINE MEASLES/ RUBELLA, 1 dose, multidose vial
VACCINE PNEUMOC. CONJ. PCV13, 1 dose, multid. vial(hum.mech)
VACCINE PNEUMOC. CONJ. PCV13, 1dose,multid.v (non-hum.mech.)
VACCINE PNEUMOC.CONJ. PCV10, 1 dose, multid. vial(Synflorix)
VACCINE PNEUMOC.CONJ. PCV10, monodose,0.5ml, vial(Pneumosil)
VACCINE PNEUMOC.CONJ. PCV10, 1 dose, multid. vial(Pneumosil)
VACCINE POLIOMYELITIS, INACTIVATED, 1 dose, multidose vial
VACCINE POLIOMYELITIS, INACTIVATED, 0.5ml, monodose vial
VACCINE POLIOMYELITIS, BIVALENT ORAL,1 dose, multidose vial
VACCINE PNEUMOCOCCAL polysaccharide 23, monodose, 0.5ml,syr.
VACCINE RABIES, CCV, cell culture, monodose, vial + diluent
VACCINE RABIES, CCV, cell cult., monod., vial + syr. diluent
VACCINE RABIES, CCV, cell culture, monodose, vial
VACCINE ROTAVIRUS, ORAL (Rotarix), monodose, 1.5ml, tube
VACCINE TYPHOID polysaccharide 25µg, monodosis,0.5ml,syringe
VACCINE TYPHOID, polysac. "Typhim Vi", 1 dose, multid. vial
VACCINE TYPHOID CONJUGATE,1dose, multidose vial
VACCINE YELLOW FEVER, monodose amp. + syr. diluent 0.5ml
VACCINE YELLOW FEVER, 1 dose, multidose vial
(vaccine bivalent oral polio) DROPPER

Section 20: Muscle relaxants and cholinesterase inhibitors

ATRACURIUM besilate, 10mg/ml, 2.5ml, amp.
NEOSTIGMINE methylsulfate, 1mg/ml, 5ml, amp.
SUXAMETHONIUM chloride, 50mg/ml, 2ml, amp.
VECURONIUM bromide, 10mg, powder, vial

Section 21: Ophthalmological preparations

21.1. Anti-infective agents

ACICLOVIR, 3%, eye ointment, sterile, 4.5g, tube
CHLORAMPHENICOL, 0.5%, eye drops, sterile, 10ml, bot.
DEXAMETHASONE 5mg/NEOMYCINE 17500 IU, eye drops, 5ml, bot
DEXAMETHASONE 5mg/TOBRAMYCIN 15mg, eye drops, 5ml, bot
GANCICLOVIR, 0.15%, eye gel, sterile
TETRACYCLINE hydrochloride, 1%, eye ointment, ster, 5g, tube

21.2. Anti-inflammatory agents

DEXAMETHASONE 5mg/NEOMYCINE 17500 IU, eye drops, 5ml, bot
DEXAMETHASONE 5mg/TOBRAMYCIN 15mg, eye drops, 5ml, bot

21.3. Local anaesthetics

OXYBUPROCAINE, 0.4%, eye drops, sterile 0.5ml, unidose, amp.
--

21.4. Miotics and antiglaucoma medicines

PILOCARPINE hydrochloride, 2%, eye drops, sterile, 10ml, bot
ACETAZOLAMIDE, 250mg, tab.

21.5. Mydriatics

ATROPINE sulfate, 1%, eye drops, ster., 0.4ml, unidose, amp.
--

21.6. Anti vascular endothelial growth factor (VEGF)

Section 22: Medicines for reproductive health and perinatal care

DEXAMETHASONE, 4mg, tab.

22.1. Contraceptives

22.1.1. Oral hormonal contraceptives

DESOGESTREL 0.075mg, blister of 28 tab.

ETHINYLESTR. 0.03mg / LEVONORGESTREL 0.15mg, blister 28 tab.

LEVONORGESTREL, 1.5mg, tab.

LEVONORGESTREL, 0.03mg, blister 35 tab.

ULIPRISTAL acetate, 30mg, tab.

22.1.2. Injectable hormonal contraceptives

MEDROXYPROGESTERONE acetate, 150mg, 1ml, syringe

MEDROXYPROGESTERONE acetate, 150mg, 1ml, vial

22.1.3. Intrauterine devices

INTRA UTERINE DEVICE, LEVONORGESTREL, 52mg (LNG-IUD 52)

INTRA UTERINE DEVICE, (I.U.D.), copper, TCU 380 A

22.1.4. Barrier methods

CONDOM, lubricated + RESERVOIR, s.u.

FEMALE CONDOM, lubricated, 170 mm, s.u.

22.1.5. Implantable contraceptives

ETONOGESTREL implant 1 x 68mg, with applicator s.u.

LEVONORGESTREL implant 2 x 75mg + trocar

22.1.6. Intravaginal contraceptives

22.2. Ovulation inducers

22.3. Uterotonics

METHYLERGOMETRINE maleate, 0.2mg/ml, 1ml, amp.

OXYTOCIN, 10 IU/ml, 1ml, amp.

MIFEPRISTONE, 200mg, tab.

MISOPROSTOL, 25µg, tab.

MISOPROSTOL, 200µg, tab.

22.4. Antioxytotics (tocolytics)

NIFEDIPINE, 10mg, immediate-release tab.

22.5. Other medicines administered to the mother

DEXAMETHASONE phosphate, 4mg/ml, 1ml, amp.

TRANEXAMIC acid, 100mg/ml, 5ml amp.

CABERGOLINE, 0.5mg, break. tab.

22.6. Medicines administered to the neonate

CAFFEINE CITRATE, 10mg/ml, eq. 5mg caffeine base, 1ml, amp.

CAFFEINE CITRATE, 20mg/ml eq. 10mg caffeine base, 1ml, amp.

Section 23: Peritoneal dialysis solution

Section 24: Medicines for mental and behavioural disorders

24.1. Medicines used in psychotic disorders

FLUPHENAZINE decanoate, 25mg/ml, 1ml, amp.

HALOPERIDOL, 5mg/ml, 1ml, amp.

HALOPERIDOL decanoate, 50mg/ml, 1ml, amp.

PROMETHAZINE hydrochloride, eq. 25mg/ml base, 2ml, amp.

CHLORPROMAZINE hydrochloride, eq. 100mg base, tab.
CHLORPROMAZINE hydrochloride, eq. 25mg base, tab.
HALOPERIDOL 0.5mg, tab.
HALOPERIDOL, 2mg/ml, oral sol., 100ml, bot.w/measuring dev.
HALOPERIDOL, 5mg, tab.
OLANZAPINE, 10mg, tab.
OLANZAPINE, 2.5mg, tab.
OLANZAPINE, 5mg, tab.
RISPERIDONE, 1mg, tab.
RISPERIDONE, 2mg, tab.

24.2. Medicines used in mood disorders

24.2.1. Medicines used in depressive disorders

AMITRIPTYLINE hydrochloride, 25mg, tab.
FLUOXETINE hydrochloride, eq. 20mg base, caps.
PAROXETINE, 20mg, breakable tab.
SERTRALINE hydrochloride, eq. 100mg base, tab.
SERTRALINE hydrochloride, eq. 50mg base, tab.

24.2.2. Medicines used in bipolar disorders

CARBAMAZEPINE, 200mg, tab.
VALPROATE SODIUM, 200mg/5ml, 300ml, bot.
VALPROATE SODIUM, 200mg, gastro-resistant tab.
VALPROATE SODIUM, 500mg, gastro-resistant tab.

24.3. Medicines for anxiety disorders

DIAZEPAM, 2mg, tab.
DIAZEPAM, 5mg, tab.
HYDROXYZINE dihydrochloride, 25mg, tab.

24.4. Medicines used for obsessive compulsive disorders

24.5. Medicines for disorders due to psychoactive substance use

Section 25: Medicines acting on the respiratory tract

25.1. Antiasthmatic and medicines for chronic obstructive pulmonary disease

EPINEPHRINE (adrenaline) tartrate, eq.1mg/ml base,1ml amp IM
EPINEPHRINE (adrenaline) tartrate,eq. 1mg/ml base,1ml amp IV
NOREPINEPHRINE (noradrenaline) tartrate, eq.1mg/ml base, 4ml
BECLOMETASONE dipropionate, 0.10mg/puff, 200 puffs, aerosol
BECLOMETASONE dipropionate, 0.25mg/puff, 200 puffs, aerosol
BECLOMETASONE dipropionate, 0.05mg/puff, 200 puffs, aerosol
IPRATROPIUM bromide, 0.250mg/ml, 1ml, sol. for nebuliser
IPRATROPIUM bromide, 0.250mg/ml, 2ml, sol. for nebuliser
SALBUTAMOL, solution for nebulizer, 2mg/ml, 2.5ml monodose
SALBUTAMOL sulfate, eq. 0.1mg base/puff, 200 puffs, aerosol

25.2. Antitussives

Section 26: Solutions correcting water, electrolyte and acid-base disturbances

26.1. Oral

RESOMAL, rehydration acute complic. malnut., sach. 84g/2l
ORAL REHYDRATION SALTS (ORS) low osmol., sachet 20.5g/1l
POTASSIUM chloride, 600mg (8mEq), prolonged-release tab.
POTASSIUM chloride, 74.5mg/ml (1mEq/ml), oral sol.,500ml,bot

26.2. Parenteral

DEXTROSE 5%/ RINGER LACTATE, 500ml, flex. bag, PVC free
DEXTROSE 10%/ SODIUM CHLORIDE 0.18%, 500ml, SR bot. PVC free
DEXTROSE (GLUCOSE), 10%, 250ml, flex. bag, PVC free
DEXTROSE (GLUCOSE), 10%, 500ml, flex. bag, PVC free
DEXTROSE (GLUCOSE), 10%, 250ml, semi-rigid bot., PVC free
DEXTROSE (GLUCOSE), 10%, 500ml, semi-rigid bot., PVC free
DEXTROSE (GLUCOSE), 5%, 1l, flex. bag, PVC free
DEXTROSE (GLUCOSE), 5%, 500ml, flex. bag, PVC free
DEXTROSE (GLUCOSE), 5%, 1l, semi-rigid bot., PVC free
DEXTROSE (GLUCOSE), 5%, 500ml, semi-rigid bot., PVC free
RINGER lactate, 1l, flex. bag, PVC free
RINGER lactate, 500 ml, flex. bag, PVC free
RINGER lactate, 1l, semi-rigid bot., PVC free
RINGER lactate, 500ml, semi-rigid bot., PVC free
SODIUM chloride, 3%, 500ml, semi-rigid bot., PVC free
SODIUM chloride, 0.9%, 100ml, flex. bag, PVC free
SODIUM chloride, 0.9%, 1l, flex. bag, PVC free
SODIUM chloride, 0.9%, 250ml, flex. bag, PVC free
SODIUM chloride, 0.9%, 500ml, flex. bag, PVC free
SODIUM chloride, 0.9%, 100ml, semi-rigid bot., PVC free
SODIUM chloride, 0.9%, 1l, semi-rigid bot., PVC free
SODIUM chloride, 0.9%, 250ml, semi-rigid bot., PVC free
SODIUM chloride, 0.9%, 500ml, semi-rigid bot., PVC free
GLUCOSE hypertonic, 10%, 10ml, amp
GLUCOSE hypertonic, 50%, 50ml, vial
POTASSIUM chloride, 2mmol/ml (15%), 10ml, amp.
SODIUM BICARBONATE, 8.4%, 1mEq/ml, 10ml, amp.
SODIUM BICARBONATE, 8.4%, 1mEq/ml, 20ml, amp.
SODIUM chloride, 0.9%, 5ml, plastic amp.
SODIUM chloride, 0.9%, 10ml, plastic amp.

26.3. Miscellaneous

WATER FOR INJECTION, 100ml, flex.bag, PVC free
WATER FOR INJECTION, 250ml, flex.bag, PVC free
WATER FOR INJECTION, 100ml, semi-rigid bot., PVC free
WATER FOR INJECTION, 250ml, semi-rigid bot., PVC free
WATER for injection, 10ml, plastic amp.

Section 27: Vitamins and minerals

CALCIUM GLUCONATE, 100mg/ml, 10ml, amp.
THIAMINE (vitamin B1), 50mg/ml, 2ml, amp.
ASCORBIC acid (vitamin C), 250mg, chewable tab.
ASCORBIC acid (vitamin C), 500mg, tab.
CALCIUM carbonate, eq. 500mg Ca, chewable tab.
CALCIUM carbonate, eq. 600mg Ca, chewable tab.
COLECALCIFEROL (vit.D3) 10,000 IU/ml, sol., 10ml, bot.
IODIZED OIL, 190mg, caps.
MAGNESIUM oxide, eq. to 300mg Mg, tab.
MULTIPLE MICRONUTRIENTS SUPPLEMENTS, tab.
MULTIVITAMINS, tab.
NICOTINAMIDE (vitamin PP), 100mg, tab.
PYRIDOXINE hydrochloride (vitamin B6), 10mg, tab.
PYRIDOXINE hydrochloride (vitamin B6), 50mg, tab.
RETINOL (vitamin A), stabil., 200,000 IU, soft gelat. caps.
THIAMINE hydrochloride (vitamin B1), 50mg, tab.

Section 28: Ear, nose and throat medicines

CIPROFLOXACIN, 0.3%, ear/eye drops, sterile, bot.

Section 29: Medicines for diseases of joints

29.1. Medicines used to treat gout

29.2. Disease modifying agents used in rheumatoid disorders (DMARDs)

29.3. Juvenile joint diseases

ACETYLSALICYLIC acid (aspirin), 300mg, tab.

ACETYLSALICYLIC acid (aspirin), 500mg, tab.
